

Cytokine and CAM Antagonists: IL-6 Inhibitors

Medical policy no. 66.27.00.AC-4
Year

Effective Date: Month, 1,

Related medical policies:

Policy Number	Policy Name
66.27.00.AA	Cytokine and CAM Antagonists: Tumor Necrosis Factor (TNF) Inhibitors
66.27.00.AB	Cytokine and CAM Antagonists: IL-4/IL-13 Inhibitors
66.27.00.AD	Cytokine and CAM Antagonists: IL-12/IL-23 Inhibitors
66.27.00.AE	Cytokine and CAM Antagonists: IL-17 Inhibitors
66.27.00.AF	Cytokine and CAM Antagonists: Oral PDE-4 Inhibitors
66.27.00.AG	Cytokine and CAM Antagonists: T-Lymphocyte Inhibitors
66.27.00.AH	Cytokine and CAM Antagonists: Janus Associated Kinase (JAK) Inhibitors
66.27.00.AI	Cytokine and CAM Antagonists: IL-1 Inhibitors
66.27.00.AJ	Cytokine and CAM Antagonists: Integrin Receptor Antagonists
66.27.00.AK	Cytokine and CAM Antagonists: S1-P Receptor Modulator

Note: New-to-market drugs included in this class based on the Apple Health Preferred Drug List are non-preferred and subject to this prior authorization (PA) criteria. Non-preferred agents in this class require an inadequate response or documented intolerance due to severe adverse reaction or contraindication to at least TWO preferred agents. If there is only one preferred agent in the class documentation of inadequate response to ONE preferred agent is needed. If a drug within this policy receives a new indication approved by the Food and Drug Administration (FDA), medical necessity for the new indication will be determined on a case-by-case basis following FDA labeling.

To see the list of the current Apple Health Preferred Drug List (AHPDL), please visit: <https://www.hca.wa.gov/assets/billers-and-providers/apple-health-preferred-drug-list.xlsx>

Medical necessity

Drug	Medical Necessity
Sarilumab (Kevzara) Tocilizumab (Actemra) Tocilizumab biosimilars: Tocilizumab-aazg (Tyenne) Tocilizumab-bavi (Tofidence)	IL-6 Inhibitors – sarilumab, tocilizumab may be considered medically necessary in patients who meet the criteria described in the clinical policy below. If all criteria are not met, the clinical reviewer may determine there is a medically necessary need and approve on a case-by-case basis. The clinical reviewer may choose to use the reauthorization criteria when a patient has been previously established on therapy and is new to Apple Health. Patients new to Apple Health or new to an MCO who are requesting regimens for continuation of therapy are reviewed following the reauthorization criteria listed below.

Clinical policy:

Clinical Criteria	
<p>Polymyalgia Rheumatica (PMR) Sarilumab (Kevzara)</p>	<p>Sarilumab (Kevzara) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 50 years of age or older; AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of Polymyalgia Rheumatica; AND 5. Presence of ALL the following: <ol style="list-style-type: none"> a. Bilateral shoulder or pelvic girdle pain lasting at least 2 weeks; AND b. Morning stiffness for greater than 45 minutes; AND c. Elevated C-reactive protein (CRP) or erythrocyte sedimentation rate (ESR); AND 6. History of failure, contraindication, or intolerance to at least one glucocorticoid (i.e., prednisone, hydrocortisone, methylprednisolone, etc.) and attempted dose reduction/taper has been ineffective, contraindicated, or not tolerated [minimum trial of 2 months] <p>If ALL criteria are met, the request will be authorized for 6 months.</p>
Criteria (Reauthorization)	
	<p>Sarilumab (Kevzara) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., reduction of elevated inflammatory markers the CRP and ESR, improvement of bilateral shoulder and/or pelvic girdle pain, reduction of duration of daily morning stiffness). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Giant Cell Arteritis (GCA) Tocilizumab (Actemra) Tocilizumab biosimilars</p>	<p>Tocilizumab (Actemra) and tocilizumab biosimilars may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 18 years of age or older; AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Documentation of current weight is provided; AND 5. Diagnosis of Giant Cell Arteritis (GCA); AND

	<p>6. Presence of at least <u>three</u> of the following:</p> <ul style="list-style-type: none"> a. Age at disease onset of at least 50 years; OR b. New onset headache at time of diagnosis; OR c. Temporary artery abnormality (tenderness to palpation or decreased pulsation); OR d. Elevated ESR; OR e. Abnormal artery biopsy; AND <p>7. History of failure, contraindication, or intolerance to at least one glucocorticoid (i.e., prednisone, hydrocortisone, methylprednisolone, etc.)</p> <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ul style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improve in headache, temporal artery tenderness, visual symptoms, steroid free clinical remission, CRP, ESR). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Rheumatoid Arthritis Sarilumab (Kevzara) Tocilizumab (Actemra) Tocilizumab biosimilars</p>	<p>Sarilumab (Kevzara), tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ul style="list-style-type: none"> 1. Patient is 18 years of age or older; AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. For tocilizumab, documentation of current weight is provided; AND 5. Diagnosis of Rheumatoid Arthritis (RA); AND 6. Baseline assessments are included (e.g., Disease Activity Score for 28 joints (DAS28) with the CRP, DAS28 with ESR, Simplified Disease Activity Index (SDAI), Clinical Disease Activity Index (CDAI), Routine Assessment of Patient Index Data 3 (RAPID3), Patient Activity Scale (PAS) II; AND 7. Treatment with at least one non-Cytokine and CAM DMARD (e.g., methotrexate, sulfasalazine, hydroxychloroquine, leflunomide, cyclosporine, azathioprine) have been ineffective, contraindicated, or not tolerated [minimum trial of 3 months] 8. Treatment with two preferred Cytokine & CAM Apple Health Preferred Drug List (AHPDL) medications has each been ineffective, contraindicated, or not tolerated [minimum trial of 12 weeks]. <p>If ALL criteria are met, the request will be authorized for 6 months.</p>

	<p>Criteria (Reauthorization)</p> <p>Sarilumab (Kevzara), tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improvement in DAS28 with CRP/ESR, SDAI, CDAI, RAPID3, PAS II scores). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Polyarticular Juvenile Idiopathic Arthritis (PJIA) Tocilizumab (Actemra) Tocilizumab biosimilars</p>	<p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 2 to 17 years of age; AND 2. Prescribed by, or in consultation with a rheumatologist; AND 3. Not used in combination with another Cytokine and CAM medication; AND 4. Diagnosis of Polyarticular Juvenile Idiopathic Arthritis (PJIA); AND 5. Documentation of current weight is provided; AND 6. Treatment with at least one non-Cytokine and CAM DMARD (e.g., methotrexate, sulfasalazine, leflunomide, hydroxychloroquine, azathioprine, cyclosporine) have been ineffective, contraindicated, or not tolerated [minimum trial of 3 months] 7. Treatment with two preferred Cytokine & CAM Apple Health Preferred Drug List (AHPDL) medications has each been ineffective, contraindicated, or not tolerated [minimum trial of 12 weeks]. <p>If ALL criteria are met, the request will be authorized for 6 months.</p> <p>Criteria (Reauthorization)</p> <p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., improvement in joint pain, swelling, activities of daily living, reduction in diseases flares, etc.). <p>If ALL criteria are met, the request will be authorized for 12 months.</p>

<p>Systemic Juvenile Idiopathic Arthritis Tocilizumab (Actemra) Tocilizumab biosimilars</p>	<p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 2 to 17 years of age; AND 2. Documentation of current weight is provided; AND 3. Prescribed by, or in consultation with a rheumatologist; AND 4. Not used in combination with another Cytokine and CAM medication; AND 5. Diagnosis of active systemic juvenile idiopathic arthritis (SJIA); AND 6. Patient has severe active disease as indicated by one of the following: <ol style="list-style-type: none"> a. Suspected early macrophage activating syndrome (MAS); OR b. Disabling polyarthritis; OR c. Serositis; AND 7. History of failure, contraindication, or intolerance to one of the following: <ol style="list-style-type: none"> a. NSAID (e.g., ibuprofen, naproxen, indomethacin, meloxicam, celecoxib, etc.) [minimum trial of 1 week]; OR b. Glucocorticoid (i.e., prednisone, hydrocortisone, methylprednisolone, etc.) [minimum trial of 2 weeks]; AND 8. Treatment with at least one non-Cytokine and CAM disease-modifying antirheumatic drug (DMARD) (e.g., methotrexate, leflunomide, cyclosporine, thalidomide) has been ineffective, contraindicated, or not tolerated [minimum trial of 3 months]. <p>If ALL criteria are met, the request will be authorized for 6 months.</p>
	<p>Criteria (Reauthorization)</p> <p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with another Cytokine and CAM medication; AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g. improvement in joint pain or stiffness) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>
<p>Systemic Sclerosis-Associated Interstitial Lung Disease (SSc-ILD) Tocilizumab (Actemra)</p>	<p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Patient is 18 years of age or older; AND 2. Prescribed by, or in consultation with a pulmonologist; AND

	<ol style="list-style-type: none"> 3. Not used in combination with nintedanib (Ofev) or pirfenidone (Esbriet); AND 4. Diagnosis of Systemic Sclerosis-Associated Interstitial Lung Disease (SSc-ILD); AND 5. Diagnosis is confirmed by a high resolution computed tomographic (HRCT) scan; AND 6. Treatment with at least one immunomodulator (e.g., mycophenolate or cyclophosphamide) have been ineffective, contraindicated, or not tolerated [minimum trial of 3 months] <p>If ALL criteria are met, the request will be authorized for 6 months.</p>
	Criteria (Reauthorization)
	<p>Tocilizumab (Actemra) may be approved when all the following documented criteria are met:</p> <ol style="list-style-type: none"> 1. Not used in combination with nintedanib (Ofev) or pirfenidone (Esbriet); AND 2. Documentation is submitted demonstrating disease stability or a positive clinical response (e.g., sustained forced vital capacity (%FVC) decline or minimal decline in diffusing capacity of the lung for carbon monoxide (DLCO)) <p>If ALL criteria are met, the request will be authorized for 12 months.</p>

Dosage and quantity limits

Drug	Indication	FDA Approved Dosing	Dosage Form and Quantity Limit
Tocilizumab (Actemra) Tocilizumab biosimilars (Tofidence, Tyenne)	Giant cell arteritis	6 mg/kg IV every 4 weeks; max 600 mg IV per infusion 162 mg subQ once weekly	<ul style="list-style-type: none"> • 162mg/0.9ml autoinjector pens or PFS; 4 per 28 day supply • 80mg/4ml SDV (#1 per box); 1 per 14 days • 200 mg/10ml SDV (#1 per box); 3 per 28 days • 400 mg/20ml SDV (#1 per box); 2 per 14 days
	Rheumatoid arthritis	4-8 mg/kg IV infusion every 4 weeks; doses > 800 mg are not recommended Weight < 100 kg: 162 mg subQ every other week	<ul style="list-style-type: none"> • Weight < 100 kg: 162mg/0.9ml autoinjector pens or PFS; 2 per 28 day supply • Weight ≥ 100 kg: 162mg/0.9ml autoinjector pens or PFS; 4 per 28 day supply • 80mg/4ml SDV (#1 per box); 1 per 14 days

		Weight \geq 100 kg: 162 mg subQ every week	<ul style="list-style-type: none"> • 200 mg/10ml SDV (#1 per box); 3 per 28 days • 400 mg/20ml SDV (#1 per box); 2 per 14 days
	Polyarticular juvenile idiopathic arthritis	<p>2 years or older, < 30 kg:</p> <ul style="list-style-type: none"> • IV: 10 mg/kg every 4 weeks • subQ: 162 mg once every 3 weeks <p>2 years or older, \geq 30 kg:</p> <ul style="list-style-type: none"> • IV: 8 mg/kg every 4 weeks • subQ: 162 mg once every 2 weeks 	<ul style="list-style-type: none"> • Weight < 30 kg: 162mg/0.9ml autoinjector pen or PFS; 1 per 21 day supply • Weight \geq 30 kg: 162mg/0.9ml autoinjector pens or PFS; 2 per 28 day supply • 80mg/4ml SDV (#1 per box); 1 per 14 days • 200 mg/10ml SDV (#1 per box); 3 per 28 days • 400 mg/20ml SDV (#1 per box); 2 per 14 days
	Systemic juvenile idiopathic arthritis	<p>2 years or older, < 30 kg:</p> <ul style="list-style-type: none"> • IV: 12 mg/kg every 2 weeks • subQ: 162 mg once every 2 weeks <p>2 years or older, \geq 30 kg:</p> <ul style="list-style-type: none"> • IV: 8 mg/kg every 2 weeks • subQ: 162 mg once every week 	<ul style="list-style-type: none"> • Weight < 30 kg: 162mg/0.9ml autoinjector pens or PFS; 2 per 28 day supply • Weight \geq 30 kg: 162mg/0.9ml autoinjector pens or PFS; 4 per 28 day supply • 80mg/4ml SDV (#1 per box); 1 per 14 days • 200 mg/10ml SDV (#1 per box); 3 per 28 days • 400 mg/20ml SDV (#1 per box); 2 per 14 days
	Systemic sclerosis-associated interstitial lung disease	162 mg subQ once weekly	<ul style="list-style-type: none"> • 162mg/0.9ml autoinjector pens or PFS; 4 per 28 day supply
Kevzara	Polymyalgia rheumatica	200 mg subQ once every 2 weeks	<ul style="list-style-type: none"> • 150mg/1.14mL 2 pens or PFS per 28 day supply • 200mg/1.14mL 2 pens or PFS per 28 day supply
	Rheumatoid arthritis	200 mg subQ once every 2 weeks	<ul style="list-style-type: none"> • 150mg/1.14mL 2 pens or PFS per 28 day supply • 200mg/1.14mL 2 pens or PFS per 28 day supply

Coding:

HCPCS Code	Description
J3262	Injection, tocilizumab, 1 billable unit = 1 mg
Q5133	Injection, tocilizumab-bavi (tofidence), biosimilar, 1 mg

Background:

Polymyalgia Rheumatica (PMR)

Policy: IL-6 Inhibitors – sarilumab, tocilizumab

Medical Policy No. 66.27.00.AC-1

Polymyalgia rheumatica (PMR) is an inflammatory condition. According to the [European League Against Rheumatism/American College of Rheumatology Collaborative Initiative \(EULAR/ACR\)](#) classification criteria, patients are required to be age 50 years or older to be considered for a diagnosis of PMR. Other hallmark characteristics or predictors of this disease include bilateral shoulder and/or hip pain, presence of morning stiffness for greater than 45 minutes and elevation of acute phase reactants, CRP and/or ESR. Sarilumab is FDA-approved for adult patients with PMR based on results of the SAPHYR study. Sustained remission rate was significantly higher in the sarilumab arm vs the placebo arm (28.3% vs 10.3%; P = 0.0193). Trial of a corticosteroid (e.g. prednisone) is considered first-line therapy and the standard of care for patients diagnosed with PMR.

Giant Cell Arteritis

Giant Cell Arteritis (GCA, also known as Horton disease, cranial arteritis, and temporal arteritis) is the most common systemic vasculitis in North America and Europe. GCA only affects older adults with a peak incidence between age 70-79. Patients diagnosed with GCA may be at great risk of sudden vision loss. The 2021 American College of Rheumatology guidelines for GCA recommends starting high dose daily glucocorticoids, or tocilizumab with glucocorticoids, or tocilizumab alone in newly diagnosed patients. Tocilizumab is FDA approved for adult patients with giant cell arteritis based on the results of phase 3 RCT. The primary outcome in this study was the rate of sustained remission of disease comparing tocilizumab weekly and every other week combined with a 26-week corticosteroid taper compared with placebo and a 26-week or 52-week corticosteroid taper. The sustained remission response was higher in the treatment arms (56% in weekly dosing and 53% in bi-weekly dosing) compared to 14% and 18% in placebo arms, respectively.

Rheumatoid Arthritis

The [2021 American College of Rheumatology \(ACR\)](#) guidelines for rheumatoid arthritis strongly recommend the use of conventional synthetic disease-modifying antirheumatic drug (csDMARD) monotherapy (methotrexate preferred) in patients who are DMARD-naïve with moderate-to-severe RA. Recommended csDMARDs include methotrexate, sulfasalazine, hydroxychloroquine, and leflunomide. In DMARD-naïve patients with moderate-to-severe disease activity, methotrexate monotherapy is strongly recommended over the addition of non-TNF inhibitor or tsDMARD based on additional risks of adding a biologic or tsDMARD and low quality data evaluating superiority over methotrexate monotherapy. The [2019 European League Against Rheumatism \(EULAR\)](#) guidelines follow similar recommendations to the 2021 ACR guidelines, and state that patients with highly active RA despite treatment with csDMARDs may receive a biologic DMARD or JAK inhibitor based on high level of evidence.

Juvenile Idiopathic Arthritis

Juvenile idiopathic arthritis (JIA) is a grouping of inflammatory disorders that affect children. Polyarticular juvenile idiopathic arthritis (PJIA) is a subset of JIA, which is defined by the presence of arthritis in five or more joints during the first six months of illness. Other subsets of JIA include ERA, oligoarthritis (less than five joints affected), systemic juvenile idiopathic arthritis (SJIA; fever, rash, hepatic/splenic/lymphatic involvement) and psoriatic arthritis (psoriasis and dactylitis). While these are distinct disease states, their pathogenesis and presentation are similar so there is significant overlap in effective treatments. The [2019 American College of Rheumatology/Arthritis Foundation \(ACR\)](#) guidelines for non-systemic polyarthritis (PJIA) strongly recommend initial therapy with a DMARD for all patients with JIA and active polyarthritis; methotrexate has the strongest evidence, but sulfasalazine and leflunomide can also be used. Regardless of disease activity, initial therapy with a DMARD is recommended over a biologic, though there may be certain situations where a biologic as initial therapy is preferred (i.e., high risk joints such as cervical spine, wrist, or hip involved). For patients with continued moderate to high disease activity, the guidelines recommend adding a TNF inhibitor, abatacept, or tocilizumab as second-line.

Systemic Sclerosis-Associated Interstitial Lung Disease

Scleroderma-associated interstitial lung disease (SSc-ILD) is a chronic lung disease in which fibrosis builds up in the lungs in a person diagnosed with systemic sclerosis (SSc). Direct pulmonary involvement in SSc is the main cause of death in patients with SSc. The presence of SSc-ILD is defined by the identification of fibrotic features on high-resolution CT scan. The European expert consensus published in 2020 recommends immunosuppressive therapies in severe or progressive ILD, including mycophenolate mofetil, cyclophosphamide, or nintedanib (Ofev) in patients requiring pharmacotherapy. The FDA has approved tocilizumab (Actemra) for slowing rate of decline in pulmonary function in adult patients with SSc-ILD. There is no evidence to suggest that combination therapy of tocilizumab and nintedanib or pirfenidone will be safe or effective when used to treat-SSc-ILD.

References

1. Sarilumab (Kevzara) [Prescribing Information]. Bridgewater, NJ; Sanofi-Aventis. May 2017.
2. Dasgupta B, Unizony S, Warrington KJ, *et al* LB0006 Sarilumab in patients with relapsing polymyalgia rheumatica. A phase 3, multicenter, randomized, double blind, placebo controlled trial (SAPHYR) *Annals of the Rheumatic Diseases* 2022;81:210-211.
3. Evaluation of the Efficacy and Safety of Sarilumab in Patients With Polymyalgia Rheumatica. Results posted. Available at: <https://clinicaltrials.gov/ct2/show/NCT03600818>
4. DeJaco C, Singh YP, Perel P, *et al* 2015 Recommendations for the management of polymyalgia rheumatica: a European League Against Rheumatism/American College of Rheumatology collaborative initiative *Annals of the Rheumatic Diseases* 2015;74:1799-1807.
5. Manzo C. Messages from the history of polymyalgia rheumatica. *Reumatologia*. 2021;59(6):425-426. doi:10.5114/reum.2021.110221Lee JH, Choi ST, Kim JS, *et al*. Clinical characteristics and prognostic factors for relapse in patients with polymyalgia rheumatica (PMR). *Rheumatol Int*. 2013;33(6):1475-1480. doi:10.1007/s00296-012-2580-4
6. Hernández-Rodríguez J, Cid MC, López-Soto A, Espigol-Frigolé G, Bosch X. Treatment of polymyalgia rheumatica: a systematic review. *Arch Intern Med*. 2009;169(20):1839-1850. doi:10.1001/archinternmed.2009.352
7. Floris, A., Piga, M., Chessa, E., Congia, M., Erre, G. L., Angioni, M. M., Mathieu, A., & Cauli, A. (2022). Long-term glucocorticoid treatment and high relapse rate remain unresolved issues in the real-life management of polymyalgia rheumatica: a systematic literature review and meta-analysis. *Clinical rheumatology*, 41(1), 19–31. <https://doi.org/10.1007/s10067-021-05819-z>
8. DeJaco C, Singh YP, Perel P, Hutchings A, Camellino D, Mackie S, Matteson EL, Dasgupta B. Current evidence for therapeutic interventions and prognostic factors in polymyalgia rheumatica: a systematic literature review informing the 2015 European League Against Rheumatism/American College of Rheumatology recommendations for the management of polymyalgia rheumatica. *Ann Rheum Dis*. 2015 Oct;74(10):1808-17. doi:10.1136/annrheumdis-2015-207578. PMID: 26359489
9. Dasgupta B, Cimmino MA, Maradit-Kremers H, *et al*. 2012 provisional classification criteria for polymyalgia rheumatica: a European League Against Rheumatism/American College of Rheumatology collaborative initiative. *Ann Rheum Dis*. 2012;71(4):484-492. doi:10.1136/annrheumdis-2011-200329
10. Stone JH, Tuckwell K, Dimonaco S, *et al*. Trial of Tocilizumab in Giant-Cell Arteritis. *N Engl J Med*. 2017;377(4):317-328.
11. Buttgerit F, DeJaco C, Matteson EL, Dasgupta B. Polymyalgia Rheumatica and Giant Cell Arteritis: A Systematic Review. *JAMA*. 2016;315(22):2442-2258.
12. Dasgupta B, Borg FA, Hassan N, *et al*. BSR and BHRP guidelines for the management of giant cell arteritis. *Rheumatology (Oxford)*. 2010;49(8):1594-1597.
13. UpToDate, Inc. Treatment of giant cell arteritis. UpToDate [database online]. Waltham, MA. Last updated April 18, 2019. Available at: <http://www.uptodate.com/home/index.html>.

14. Neshier G, Breuer GS. Giant Cell Arteritis and Polymyalgia Rheumatica: 2016 Update. *Rambam Maimonides Med J*. 2016;7(4)
15. Hunder GG, Bloch DA, Michel BA, et al. The American College of Rheumatology 1990 criteria for the classification of giant cell arteritis. *Arthritis Rheum*. 1990;33(8):1122-1128.
16. Fraenkel L, Bathon JM, England BR, et al. 2021 American college of rheumatology guideline for the treatment of rheumatoid arthritis. *Arthritis Care Res*. 2021;73(7):924-939.
17. Alten R, Mischkewitz M. 2021 ACR guideline reflects changes in RA treatment. *Nat Rev Rheumatol*. 2021;17(9):513-514. doi:10.1038/s41584-021-00667-2
18. UpToDate, Inc. General principles and overview of management of rheumatoid arthritis in adults . UpToDate [database online]. Waltham, MA. Last updated October 18, 2021. Available at: <http://www.uptodate.com/home/index.html>.
19. Smolen JS, Landewé RBM, Bijlsma JWJ, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2019 update. *Ann Rheum Dis*. 2020;79:685-699.
20. UpToDate, Inc. Spondyloarthritis in children. UpToDate [database online]. Waltham, MA. Last updated December 4, 2020. Available at [uptodate.com](http://www.uptodate.com). Accessed February 4, 2022.
21. Ringold S, Angeles-han ST, Beukelman T, et al. 2019 American College of Rheumatology/Arthritis Foundation Guideline for the Treatment of Juvenile Idiopathic Arthritis: Therapeutic Approaches for Non-Systemic Polyarthritis, Sacroiliitis, and Enthesitis. *Arthritis Care Res (Hoboken)*. 2019.
22. UpToDate, Inc. Polyarticular juvenile idiopathic arthritis: treatment. UpToDate [database online]. Waltham, MA. Last updated October 19, 2020. Available at: <http://www.uptodate.com/home/index.html>. Last accessed November 22 ,2021.
23. Ringold S, Weiss PF, Beukelman T, et al. 2013 update of the 2011 American College of Rheumatology recommendations for the treatment of juvenile idiopathic arthritis: recommendations for the medical therapy of children with systemic juvenile idiopathic arthritis and tuberculosis screening among children receiving biologic medications. *Arthritis Rheum*. 2013;65(10):2499-2512.
24. UpToDate, Inc. Systemic juvenile idiopathic arthritis: treatment. UpToDate [database online]. Waltham, MA. Last updated April 2, 2019. Available at: <http://www.uptodate.com/home/index.html>.
25. De benedetti F, Brunner HI, Ruperto N, et al. Randomized trial of tocilizumab in systemic juvenile idiopathic arthritis. *N Engl J Med*. 2012;367(25):2385-2395.
26. Ter haar NM, Van dijkuizen EHP, Swart JF, et al. Treat-to-target using first-line recombinant interleukin-1 receptor antagonist monotherapy in new-onset systemic juvenile idiopathic arthritis: results from a five year follow-up study. *Arthritis Rheumatol*. 2019.
27. Quartier P, Allantaz F, Cimaz R, et al. A multicentre, randomised, double-blind, placebo-controlled trial with the interleukin-1 receptor antagonist anakinra in patients with systemic-onset juvenile idiopathic arthritis (ANAJIS trial). *Ann Rheum Dis*. 2011;70(5):747-754.
28. Russo RA, Katsicas MM. Clinical remission in patients with systemic juvenile idiopathic arthritis treated with anti-tumor necrosis factor agents. *J Rheumatol*. 2009;36(5):1078-1082.
29. Actemra® [prescribing information]. South San Francisco, CA: Genentech; March 2021
30. Khanna D, Lin CJF, Furst DE, et al. Tocilizumab in systemic sclerosis: a randomised, double-blind, placebo-controlled, phase 3 trial. *Lancet Respir Med*. 2020 Oct;8(10):963-974. doi: 10.1016/S2213-2600(20)30318-0. Epub 2020 Aug 28. Erratum in: *Lancet Respir Med*. 2020 Oct;8(10):e75. Erratum in: *Lancet Respir Med*. 2021 Mar;9(3):e29. PMID: 32866440.

31. Khanna D, Denton CP, Jahreis A, et al. Safety and efficacy of subcutaneous tocilizumab in adults with systemic sclerosis (faSScinate): a phase 2, randomised, controlled trial [published correction appears in *Lancet*. 2018 Apr 7;391(10128):1356]. *Lancet*. 2016;387(10038):2630-2640. doi:10.1016/S0140-6736(16)00232-4
32. NIH National Center for Advancing Translational Sciences. Systemic Scleroderma. Accessed June 7, 2021. <https://rarediseases.info.nih.gov/diseases/9748/systemic-scleroderma>
33. Khanna D, Tashkin DP, Denton CP, Renzoni EA, Desai SR, Varga J. Etiology, Risk Factors, and Biomarkers in Systemic Sclerosis with Interstitial Lung Disease. *Am J Respir Crit Care Med*. 2020 Mar 15;201(6):650-660. doi: 10.1164/rccm.201903-0563CI. PMID: 31841044; PMCID: PMC7068837.
34. Bernstein EJ, Huggins JT, Hummers LK, Owens GM. Systemic sclerosis with associated interstitial lung disease: management considerations and future directions. *Am J Manag Care*. 2021;27(7 Suppl):S138-S146. doi:10.37765/ajmc.2021.88656

History

Approved Date	Effective Date	Version	Action and Summary of Changes
MM/DD/YYYY	MM/DD/YYYY	XX.XX.XX-X	Pending Approval (draft/unpublished version) -Updated clinical criteria for indication A to require Lab A. -Added indication for X. -Added new products in class which include Drug A and Drug B. -Updating dosing for Drug A. -Updating language at header note to include “If a drug within this policy receives a new indication approved by the Food and Drug Administration (FDA), medical necessity for the new indication will be determined on a case-by-case basis following FDA labeling.”
MM/DD/YYYY	MM/DD/YYYY	XX.XX.XX-X	Approved by HCA. Updated dosing limits for expanded indication for drug X.
MM/DD/YYYY	MM/DD/YYYY	XX.XX.XX-X	Approved by DUR Board.